
A: Left Crib End (1PC)
B: Right Crib End (1PC)

C: Back rail (1PC) D: Front rail (1 pc)

F: Mattress board (1PC)

E: Stabilizer bar (1PC)

G: Mattress (1PC)

a: 1-1/2” Allen head bolt (8 pcs)

d: 1-1/2” Wood dowel (2 pcs)

b: Barrel nuts (2 pcs)

c:2” Allen wrench (1 pc)

e: Castors (2 pcs) f: Castors (2 pcs)

h: 2-1/4” Allen head bolt (2 pcs)

Follow bellow to fold the crib:
 1.take out the mattress (F)
 2.take out the mattress board (E)
 3.unlock the latch on the headboard
 4.fold the crib 

Connect Back Rail (C) to the Left Crib End and Right Crib 
End (A & B) by Bolts ( a)  DO NOT fully tighten the bolts.

 

 

STEP 1

STEP 4 STEP 5 STEP 6

B

B

A

A

B

B

B

E
E

F

F

B

E
A

C

C

D
A

G

B

C

Connect rail (D)  to the Left Crib End and Right Crib 
End (A & B) by Bolts ( a) . THEN FULLY tighten all the bolts.

STEP 2 STEP 3

a

a

e

f f

h

h

h
b

b

b

dx2 nx2

n

mx4

m

k

jj

k
l

l

Slot in the metal pin into the notch of left and 
Right Crib End side corner post.then move up and 
downo highest level.

Assemble castors (e&f ) to the leg bottoms on the leg 
on Back Rail and Front Rail (C&D).2 castors (e) with brake are in
the front.THEN add the mattress(F).                                                              

Select the desire level,and use both hand to lift up 
the mattress base,then adjust the level to your
require height of the 2 level.Slide in the bolt  
underneath the mattress board (E) to keep the 
mattress support fixed.

CAUTION:ANY MATTRESS USED IN  THIS CRIB MUST BE  AT LEAST 23-5/8”(600MM) BY 37-3/4” 
(959MM) WITH A THICKNESS NOT EXCEEDING 2” (51MM)          . THE CRIB CONFORMS TO 
APPLICABLE REGULATIONS PROMULGATED BY                                           THE CONSUMER PRODUCTS SAFETY 

    
        

COMMISSION.

i: Latch 1 (2 pcs)

n: Plastic block (2 pcs)

j: Latch 2 (2 pcs) m:  3/4”screw
    (4 pcs)

k:  5/8” screw 
     (6 pcs)

PHILLIPS HEAD SCREWDRIVER

WRENCH
PHILLIPS         HEAD SCREWDRIVER
AND WRENCH REQUIRED FOR 
ASSEMBLY----NOT INCLUDED

①

②

   KEEP INSTRUCTIONS FOR FUTURE USE                               

                                  

.

.

.

.

.

.

.

.

.

.

.

.

.

.

.

.

.

WARNING

Please note that the warning sticker is placed on the cribs to keep parents and caregivers informed it is a
requirement by law under CPSC and ASTM. We do apologize for any inconvenience this may cause you.
Follow warnings on all products in a crib. 

.

 WRENCH AND 
  PHILLIPS--HEAD SCREWDRIVER
REQUIRED FOR ASSEMBLY
----NOT INCLUDE

STYLE NO / NUMÉRO DE MODÈLE:684                     
PORTABLE CRIB / CÈCHE PORTABLE
MFG DATE/      

MADE IN CHINA /
MFG CODE  SY

Date de Fabrication:JUN 2018

FAIT DANS LA CHINE

Child can become entrapped and die when improvised netting or covers are placed on top of product.
Never add such items to confine child in product.

Dream On Me Inc.
1532 S WASHINGTON AVE 
PISCATAWAY TWP NJ 08854
Email: info@dreamonme.com
www.dreamonme.com

Replace teething rail if damaged,cracked,or loose.

A

D
A

B

a

a

                 Assemble latch (i & j) to the Left Crib End and Right Crib End (A & B) by 
using 5/8” screw (k). Then assemble plastic block(n) horizontal to to the 
Left Crib End and Right Crib End (A & B) by using 3/4”screw (m).Tighten screws 
using phillips head screwdriver.Make sure that  the latch on the bottom of each 
head board (A&B) are locked. 
Connect stabilizer bar (E)to the Left Crib End and Right Crib End (A & B) by bolts (h) and nuts (b),wood dowel (d).
DO NOT fully tighten the bolts.

1

2



LIMITED WARRANTY
 
 

 
 

Enter our monthly giveaway!
Simply scan the QRcode to register.

Chat with us!
For any questions or concerns or feedback.

1532, S. Washington Avenue
Piscataway, NJ 08854

E-mail: info@dreamonme.com

www.dreamonme.com

Follow us on

to get your nursery featured on our social media.
@dreamonmeinc @dreamonmeinc

Scan the QR code to register your product
https://dreamonme.com/customercare/registration/


